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List of Attachments P45 B
Appendix 1: 3 pages of Photo Documentation ff3%1: 37 HR A 0

Summary of testing MR E:
Name of test and test clause iRIE & FRFIKEK:

Test items i1 H Sample Number ¥ & % 5

T.1: Altitude simulation / 7 554

T.2: Thermal test / 35 /& il izt

T.3: Vibration / #£3)) B1# - B8#
T.4: Shock / #hiti

T.5: External short circuit / 424 i
T.6: Crush / /& or Impact/#& Cl# - C10#
T.7 Overcharge / i 78 2 B9# - B16#
T.8: Forced discharge / 5 i C11# - C30#
Sample description FEMA UL

Sample Number State of samples

FEdh o FEaLIRES
The conditions of the batteries of samples No. B1 #— B4+# are at first
cycle, in fully charged states.
FE g 5 B1# - BA#YER — UXAEIA 7050 HL A 31 50 4 78 HUIRAS B0 i v
The conditions of the batteries of samples No. B5# — B8# are after 25
th cycles ending, in fully charged states.
FE g 5 B5# - B8# 25X IHHA 7 LA 15 50 4 78 HUIRZS B vt
The conditions of the cells of samples No. C1# - C5# are at first cycle
at 50% of the design rated capacity.
FE g 5 C1# - CS# SR — UXAHIA 78 15 H i 30 78 HL B AR 25 £ [ 509K
A HAS.
The conditions of the cells of samples No. C6# — C10# are after 25th
cycles ending at 50% of the design rated capacity.
Ff g 5 C6# - CLO# 925K A 78 T80 JA )5 78 FE AR A B I50%R
A HAS.
The conditions of the batteries of samples No. B9# - B12# are at first
cycle, in fully charged states.
Ff 2 5 BO# - B12#J9 5 — XAEH 78 180 il 1 5 4 78 HUIRZS R HEL I o
The conditions of the batteries of samples No. B13# - B16# are after
25th cycles ending in fully charged states.
FE g 5 B13# - B16# 25K IH A 7 i L A 15 56 42 78 HUIRZS B0
The conditions of the cells of samples No. C11# — C20# are at first
cycle, in fully discharged states.
FE g 5 CL1# - C20# 958 — AR 78 U HL A 1 58 R JBCRUIRZS B HEES
The conditions of the cells of samples No. C21# — C30# are after 25th
cycles ending in fully discharged states.
B g 5 C21# — C30# Jy25UKAEHA 7e BUE A 15 58 A RS T B .

Bl# - B8#

Cl# - C10#

BO# - B16#

C1l1# - C30#
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Test ProcedurefiRfEE:

1. TestsT.1 toT.5 are conducted in sequence on the same battery, Tests 6 and 8 are conducted using

not otherwise tested batteries. Test T.7 may be conducted using undamaged batteries previously used
in Tests T.1toT.5 for purposes of testing on cycled batteries.

Pt D 042 M EAH [ ) — 2 At B AT RS TA R T.5, IS T.6 AN T.8 ML A A AR Jy At i it o 156
T.7R LM A S i A e TA S T5 A A I R OR 45 R it 4T, DA i EAT AE A Y it b

2.Inorder to quantify the mass loss, the following procedure is provided:
Mass loss(%)=(M1-M;)/M1x100
RTEFENEK, THUFARIEE: FEHK(%)=(M1-M2)/M1x100
Where M, is the mass before the test and M, is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as" no mass loss".

2 s Mo R AT 5 5 Mo i85 A B o A RS R AV I T 3R 1 AU, AT B A K

Mass M of cell or battery Mass loss limit

H R L T ) O JoR A R IR
M<1g 0.5%
1g=<M<75g 0.2%
M>75g 0.1%

3. In test T.1toT.4, batteries meet this requirement if there is no leakage , no venting ,no

disassembly ,no rupture and no fire and if the open circuit voltage of each test battery after testing is
not less than 90%ofits voltage immediately prior to this procedure.

FEMRTIET.AT, B0 E LBl . Tl k. T, I Bl iib /e ik
Vi 4 5 AT R 473K — BRA i LS £1909% -
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Possible test case verdicts M3 5% :

- test case does not apply to the test object ................ D N/A
HIEANE TR 5

- test object does meet the requirement ...................... © P (Pass)
MAF & e

- test object does not meet the requirement................. © F (Fail)
AR & ME

Date of receipt of test item HWHM .......ccccveven. : 2023-04-08

Date (s) of performance of tests IEHATHI ......: 2023-04-09 to 2023-04-24
General remarks R

The test results presented in this report relate only to the object tested.

AR IR G SO AR i 17 T

This report shall not be reproduced, except in full, without the written approval of the Issuing testing
laboratory. A4k 5 AR 22 AR50 = P I A A = )

Throughout this report a point is used as the decimal separator.

FEREANRE T, — A S AN B AT

General product information B &/ A

Product name Rechargeable Polymer Li-ion Cell | Rechargeable Polymer Li-ion Battery
LR AR HL RS T TS L S B T
Type/model 486487 S118

s

Nominal voltage
PRAR
Rated capacity 5300mAh 10600mAh
BUE A
Recommended charging
voltage 4.45V 4.45V
PRARFE L LS
Recommended charging
Current 1060mA 2120mA
PIARFE B LR
Maximum charging
current 20000mA 40000mA
RN B LR
Maximum discharging
current 20000mA 40000mA
HRORTBCE FR
Discharge cut-off voltage
TR L
Dimensions

AN

Weight

HiE

Appearance Black almost cuboid
S BRIk
Remark: The batteries consist of 2 cells, 1S2P.

wit: I H2A SR, 1H 2T,

3.87V 3.87V

3.0V 3.0v

-- 92.82mm*63.83mm*10.12mm

- #1140.0g
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UN38.3

Clause

Requirement + Test

Result - Remark

Verdict

38.34.1

Test T.1: Altitude simulation/fE B

P

Test cells and batteries shall be stored at a pressure
of 11.6 kPa or less for at least six hours at ambient
temperature (20+5°C)/ 4 HLtsFl Ly 7E

IR EEN2025°C, KAUEFIA KT 11.6kpalffi#i 5
EAFAD T84/

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

[EESAI R & 20K TORERUR. TN, LE
M. TCor . TR L TEHE KA s Fs sl v Ul
E BT % IS AT A S 990% . T
S RIS 3 T ) SR SRANTE FH T 58 48 T8 H e ) RS R R
it

No leakage, no venting, no
disassembly, no rupture and no
fire. / TIWIR. TEM. T
fift TCHERUL R THE KIS

The data see table 1. / i #
PE KL,

38.3.4.2

Test T.2: Thermal test/iE B iR

Test cells and batteries are to be stored for at least
six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test
temperature equal to - 40+2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10times,
after which all test cells and batteries are to be
stored for 24 hours at ambient temperature
(2045°C). ['E Je¥4FF i BHE T2+ 2° CIM B i 8 &2
6NN, SR JETE - 40£2°CIR S il B 22 /b6
NI o U P A ) B KR B N B) 3073 n b7
HI10WK, ffa WA it iTE 202 5° C I PRI Hh B 24/
B o

For large cells and batteries the duration of
exposure to the test temperature extremes should
be at least 12 hours. /%F T K HLES, 7 i AR 41
JECE I [A] e 124 /N

N/A

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

TSRS ER . oiEsk. LRl T8
M. ool OB UL T KL R B it )
5 BT % F IS AT AT L 990% . T
T HEL S 7 THI R SR AN I F T 58 4 T8CrR i R HL O A R
.

No leakage, no venting, no
disassembly, no rupture and no

fire. | LI LEMW. Lo
fifts TR K THE KBLR

The data see table 1.

[ IR EE W&
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UN38.3

Clause Requirement + Test Result - Remark Verdict

38.3.4.3 |Test T.3: Vibration/3Ezh P

Cells and batteries are firmly secured to the
platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit
the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz
and 200 Hz and back to 7Hz traversed in 15
minutes. This cycle shall be repeated 12 times for a
total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One P
of the directions of vibration must be perpendicular
to the terminal face. /¥ i J02E [ Hi 2 B E AR B &
B b, RSLAEZPIEA, LL7THZHG % 200Hz,
RIS THZ A — MR, —AMEFRFFLEL5%
Bl XA A AN HAHTE BT 1) EABFR120%, 3E3
AN o e —ANRB T [ 06 20 T ELRE Al AR
[

The logarithmic frequency sweep shall differ for cells
and batteries with a gross mass of not more than 12
kg (cells and small batteries), and for batteries with a
gross mass of more than 12 kg (large batteries). /%
TJB R AN KT 12Kg FROAF: ity (FEL A A /) B ) i
12kg iy HL O HL ), X AN A

For cells and small batteries: from 7 Hz a peak
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is increased to P
200 Hz. /4T s AN fth, 688 THZIF
IEPRFF LGN S KNI B B 242 18Hz, SR JE Rk
IEARFFE0.8mm (B mA%1.6mm) JEH hndiR B 21 i
KIGEEEIEF|8gn (BF 21 A50HzZ), K e KD 5 Or
FFAE8gN ELEIHIF 1 1111 $1 200HZ .

For large batteries: from 7 Hz to a peak acceleration
of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm
total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25
Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased N/A
t0 200 Hz. /%f TR, XN : MTHZIFAA IR
FRLgN IR B R s B2 B B N 18Hz, SRR RIE OR
FEFE0.8mm (S 1.6mm) 18 AR B 3 i A
HEEIABI2gn (SR LI N25H2), 4 55 K R AR R
2gn B2 S 1 3] 200Hz.
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UN38.3

Clause Requirement + Test Result - Remark Verdict

Cells and batteries meet this requirement if there is | No leakage, no venting, no

no leakage, no venting, no disassembly, no rupture |disassembly, no rupture and no
and no fire during the test and after the test and if fire. / TImiti~ TTE M. Toor
the open circuit voltage of each test cell or battery | LRI M TEE KILE .
directly after testing in its third perpendicular
mounting position is not less than 90% of its voltage | The data see table 1.
immediately prior to this procedure. The requirement AR SR 351, p
relating to voltage is not applicable to test cells and
batteries at fully discharged states./Hi:C Al HLIB AT &
BOR: TERUK. TN CE M. oo, ok
RUNRTE KIS s A bl T 58 F A
BT AT I 28 FUH 1990% . IR G T Fi s 77 T 114 22
SRANE T 58 A 00R 5 B R AT HE

38.3.4.4 |Test T.4: Shock/mt P

Test cells shall be secured to the testing machine by
means of a rigid mount which will support all
mounting surfaces of each test cell. Each cell or
battery shall be subjected to a half-sine shock of
peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be
subjected to a half-sine shock of peak acceleration
of 50 gn and pulse duration of 11 milliseconds. Each
cell shall be subjected to three shocks in the positive
direction followed by three shocks in the negative N/A
direction of three mutually perpendicular mounting
positions of the cell or battery for a total of 18
shocks. /DARE [ (R FE2E [ & (E A M FE o 0T AREAS HEES
FE il DL (5 Dy 150gn i IE X I s e s, ik iR
46ms, HAh, KHLEINE S5 KN EE50gn Al ik
TRPEEIT [ LAms ) IR s Bade,  RFANRE L ZTE
=S AT B L 22 T R IR T [ 22 % =
i, BEERITINAZ =k, BILg %18kt
o

Each battery shall be subjected to a half-sine shock
of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds
for small batteries and 11 milliseconds for large
batteries. Each cell or battery is subjected to three
shocks in the positive direction followed by three
shocks in the negative direction of each of three
mutually perpendicular mounting positions of the cell
for a total of 18 shocks. The formulas below are p
provided to calculate the appropriate minimum peak
accelerations /4> Lt 25 57 ph o AR s 5 Bk T
FB RS, AN AR R Bk R SR (] y6ms, KR
(K IRFF LIS T A 1Ims, AN Db 0 = A BLAR
e B L B T AL I IR DT A sz = kb s, HEEE
TGS =R, SIS 2180 14t N
R 23 SR 55 B T PR B /N AR I
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UN38.3

Clause

Requirement + Test

Result - Remark

Verdict

Barttery Minimum peak acceleration Pulse duration

150 g, or result of formula

100850

Acceleration(g )= |
. \ mass ) 6 ms

Small batteries

whichever is smaller

50 gy or result of formula

Acceleration(g ) = \“ 30000 |
\

Large batteries mass* | 11 ms

whichever is smaller

* Mass iz expressed in kilograms

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

[ SRR AT S 20K EESUA. TRK. LE
M. TCor . ToRERUA L TEHE KA s s sl v il
5 BT R IS AN T B0 SR R 90 %
SIS R P 73 T ) S SRAN T FH T 58 4 T8 F e ) HELES
ATHLIS o

No leakage, no venting, no
disassembly, no rupture and no
fire. / TTIWIR. TLEM. T
fift TCHERUL R THE KIS

The data see table 1.

[ IRE S WKL

38.3.4.5

Test T.5: External short circuit/4 g4 5%

The cell or battery to be tested shall be temperature
stabilized so that its external case temperature
reaches 57+4°C and then the cell or battery shall be
subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57+4°C.
This short circuit condition is continued for at least
one hour after the cell or battery external case
temperature has returned t057+4°C. /{47 IR IF 15
TREREAEDT #4°C, DUEFE M AR B IA F
57+4°C, SRJEREE il IE SO/ 0. LIRCAR ) s i BEL
| S BEAT AR, FE SN HISNRIR KR $57+4°C L J5
IRFFFLEIRS VNN A

Cells and batteries meet this requirement if their
external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire
during the test and within six hours after the test./H,
ORI A R AR AR o LK 22 S5 64>/
W, AMRIBEAIL170°C, FEHIH R TohiZER
T KRR

No disassembly, no rupture
and no fire during the test and
within six hours after the test./
FEMR IS R PR 2 JG 6 /N
W, ShRIREAELL70° C,
I HICo i ToREANTGAE K
B R

The data see table 1.

[ A E e WAL
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UN38.3
Clause Requirement + Test Result - Remark Verdict
38.3.4.6 |Test T.6: Impact / Crush/#&&/Hf & P
Test procedure — Impact (applicable to cylindrical
cells greater than or equal to18 mm in diameter) /{& N/A

(&S T EAKTEEE T18mmi E AT )

The sample cell or component cell is to be placed on
a flat smooth surface. A 15.8 mm+0.1mm diameter,
at least 6 cm long, or the longest dimension of the
cell, whichever is greater, Type316 stainless steel
bar is to be placed across the centre of the sample.
A 9.1 kg+0.1 kg mass is to be dropped from a height
of 61+2.5 cm at the intersection of the bar and
sample in a controlled manner using a near
frictionless, vertical sliding track or channel with N/A
minimal drag on the falling mass. The vertical track
or channel used to guide the falling mass shall be
oriented 90 degrees from the horizontal supporting
surface. PRAE S TBHE— /N FEED A1 . K—
H4N15.8 mmz 0.1mm, KEA/NF6cmiI3164
BRI R AR S, KR 99.1 kg+0.1
kgHI B 61+2.5 e ) e T4 [ e

The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mm=0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be N/A
subjected to only a single impact. /42 3% fi 5 k¢

ats  ONRH R P B SR TP AT I SRR RE & O Y
HA£15.8 mmz0.1mmE R P EE., F—1
R R — .

Test Procedure — Crush (applicable to prismatic, Pouch cell/£ K it

pouch, coin/button cells and cylindrical cells not

more than 18 mm in diameter). /& (& H T FE P
TE~ SR, /A0 RS AR AN T 18mmiT [F]

FEIE HLAY)

A cell or component cell is to be crushed between
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until the
first of the three options below is reached. /45 i
FEPIAF A, 5 BNk, e —4
Pefuh s L KL N 1.5emls. BRERFSLIE T, H
FIHILCL R =Rz —

(@) The applied force reaches 13 kN+0.78 kN;

[N 7135 %113 kN+0.78 kN

(b) The voltage of the cell drops by at least 100 mV;
IRE Al ) L T B 22/ 100mV

(c) The cell is deformed by 50% or more of its
original thickness. /Hth A2 1A J5 46 & FE [1150% LA N/A
s

N/A
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Clause Requirement + Test Result - Remark Verdict

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its flat
surfaces. For cylindrical cells, the crush force shall
be applied perpendicular to the longitudinal axis. /#%
PRI BRARR FL A LM A B8 ) — Tt s . LT/ T T
FEL AR N LSS T it 1 o [ A T2 I A5 0 T L1
J7 1 it o

Each test cell or component cell is to be subjected to
one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using
test cells or component cells that have not P
previously been subjected to other tests./& M b R
A, JHRZLRZ It . iS5 A S
B B EE6 /N .

Cells and component cells meet this requirement if | No disassembly and no fire.
their external temperature does not exceed 170°C |/ iR, B KIMEKE.
and there is no disassembly and no fire during the
test and within six hours after this test. /HUEH 2% | The data see table 2.
K AR AR P DL Z JG6A N, ANRIREEAS | 1 A% 2.
Hid170°C, I HIEREMIEHE KR KL
38.3.4.7 |Test T.7: Overcharge/ild7a P

The charge current shall be twice the manufacturer's
recommended maximum continuous charge current.
Tests are to be conducted at ambient temperature.
The duration of the test shall be 24 hours. The
minimum voltage of the test shall be as follows: /7t
FI T, D25 A 7 B AR i KRR 48 78 H L0
FEFL LA, DR R 247Nt o AR B /s FUHS G
¥

(a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V. /41 P
SRAE R B AR 78 H R AL 18V, A AR
7o HL F N R 132 P R PR i K 7 L L PR P A3
22V BV .

(b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge
voltage. /41 AR il id i B AR B 78 FE HL IS 18V, ARl N/A
R F5e /1N 78 FEL FL i N 122 i 345 e B R ) B K78 fL P T
1215

There is no disassembly and no fire during the test | No disassembly and no fire.
and within seven days after the test. /ZEMIA-RFIN | /TE5 Ak, ToE KIMEKE.

WIERIETRA, FES T R KL - P
The data see table 3.
[ E A W AR3
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Clause Requirement + Test Result - Remark Verdict

38.3.4.8 |Test T.8: Forced discharge/5&H & P

Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /AE=R T, KEAS HUEGERAEL2VIY)
B AR EEAT RSO, R R A IR A A HS
HTGE HL IR 9 )32 P R PR e KT L P U

The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall
be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test
current (in ampere). /48 52 {0 FE A R IBEAE N
RN == PR AN I BPI E S R 7S S I S g s SN
Fy AR A TR PSS T (/NI ) g0 25 8 B A 4 UL (22
5.

There is no disassembly and no fire during the test | No disassembly and no fire.
and within seven days after the test./fEMX A FIMNRK | o/ fERITCE JORZ K E
FEETRA, FEERTCMERITCE KIS K P
The data see table 4.

1 IREE W4
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Tables
Table 1: T.1~T.5/ F1. JIRAT.1~-WAT.5
Test 5:
. . . . . External
Test 1: Altitude simulation Test 2: Thermal test Test 3: Vibration Test 4: Shock Short Circuit
Mass OCYV prior MAK 1: =B WK 2: WG RE ik 3: R3h ik 4: Mk 5. 4hp
Sample | prior to to test i %
= test MACHT T
Nzgim M HT R ’ Voltage after Voltage after \t/gslgi\?;gtir Voltage after Temp.
7 s X % HL T Mass loss test/Voltage Mass loss test/Voltage Mass loss ; e-testg Mass loss test/Voltage L (°C)
(@ (V) | sk | pretest | ik | predest wabk | PO | mEk | predtest
o) | RREEEA | o) | REEGEA | (o) ol I S RN
56y 1 FBLFE (%) T HLEE (%) k i(ﬁ/i) : U6y T HELFE (%)

B1# 139.447 4.388 0.01 99.99 0.06 98.64 0.02 99.98 0.01 99.99 57.2

B2# 138.877 4.386 0.00 100.00 0.04 98.81 0.01 99.98 0.00 100.00 57.9

B3# 140.018 4.385 0.01 99.98 0.07 98.72 0.00 99.99 0.01 99.99 57.5

B4# 138.713 4.383 0.00 100.00 0.03 98.56 0.00 100.00 0.01 100.00 57.7

B5# 139.322 4.388 0.00 100.00 0.04 98.73 0.01 100.00 0.00 100.00 57.8

B6# 139.385 4.385 0.01 100.00 0.05 98.59 0.02 99.97 0.01 99.99 57.6

B7# 138.635 4.382 0.01 99.97 0.04 98.64 0.02 99.97 0.01 99.98 57.3

B8# 138.958 4.387 0.01 99.97 0.03 98.78 0.01 100.00 0.00 100.00 57.4

Phone : +86 755 86503482 Shenzhen Beihang Testing Co., Ltd.
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Tables
Table 2: Crush or impact/ &2: ¥FEED
Sample No. Cl# | C2# | C3# | can | Cs# | ce# | Cr# | cs# | Cou | clo#
Test 6: H‘ nnﬁ?
Crush OCYV prior to test(V)
SRG: $HE TR TR HR 3.934 3.935 3.937 3.939 3.932 3.933 3.931 3.934 3.936 3.935
Temp. #./%(°C) 247 | 243 | 244 | 246 | 241 | 244 | 243 | 246 | 243 | 248
Table 3: Overcharge / %3: it
Test 7: Samp If No. Bo# | BlO# | Bll# | Bl2# | B13# | Bl4# | BI5# B16#
Overcharge | SRE e
k7. i i
e O%ﬁi?%g’%tﬁo%tgév) 4385 | 4388 | 4.387 | 4.386 | 4375 | 4377 | 4373 | 4374
Table 4: Forced discharge / %4: 3B
Sample No. Cli# | clo# | c13# | cl4a# | cis# | cie# | ci# | cis# | clo# C204#
1‘? nuﬁﬁ
Test 8: OCYV prior to test(V)
Forced Tt R ES 1R 3.346 3.345 3.342 3.346 3.347 3.342 3.345 3.349 3.347 3.343
discharge Sample No
MR8 5 ke E?% o C21# C22# C23# C244# C25# C26# C27# c28# C29# Cc30#
il U]
OCV prior to test(V) 3.328 3.329 3.323 3.326 3.324 3.325 3.326 3.327 3.325 3.328
DGR R T ' ' ' ' ' ' ' ' ' '
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Appendix 1 351
Photo Documentation {85 30

Fig. 1 — Front view of Power Bank

K1 IE AL A

Model: S118

Standrd Voltage:3.87V

Rechargeable Li-Polymer Batiery: 10000mAN/41.022Wh
Charging Voltage Limit:4,.45V
1ICP5/64/87.2

Date In produced: 2023.03

Please refer to manual before using battery
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Fig. 2 — Back view of Power Bank
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Fig. 3 — Front view of Cell
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Fig. 4 — Back view of Cell
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Fig. 5 — Front view of PCM
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Fig. 6 — Back view of PCM
#6 — PCM Jx [H 1L K]
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